=l . EE COUNTY .

SOUTHWEST FLORIDA

BOARD OF COUNTY COMMISSIONERS Writer's Direct Dial Numb£9r141) 335-2236

John E. Manning
District One

November 4, 1998
Douglas R. St. Cemny
Dijstrict Two

Ray Judah
District Three

anrew w. coy  Blanca S. Bayo
District Four Director, Division of Records & Reporting
dohn €. Alblon Florida Public Service Commission

ISt e 2540 Shumard Oak Boulevard
oonaiiD.Siwel Tallahassee, Florida 32399-0870 G 1 2BB-Wee
lames G. st BY:  FEDERAL EXPRESS
Coumy Hoarng RE: LEE COUNTY’S FORMAL OBJECTION TO APPLICATION FOR

Examiner ORIGINAL WATER CERTIFICATE BY TOWN AND COUNTRY
UTILITY COMPANY IN LEE COUNTY, FLORIDA

Dear Ms. Bayo:

Enclosed are the original and twelve (12) copies of Lee County’s Formal
[...]
10._ COMMISSION ACTION: RECYD ‘?cw D Wg %

BY CO. ADMIN. Ly CO. BT,
__ APPROVED 5 i

L boenen Ao e ety 41110 78 ] o

OTHE — o
o l"'_'—"-——-—\.:néM’MIN [60 T RLky

FOXTEE CARES gj%%@e
U A

H:\UTIL-ADM\WP\BLUESHEETS\NLCWP CO 2,D0OC-10/7/98 5:06 PM-SIV:SDG




MEMORANDUM
FROM
PUBLIC WORKS

ENVIRONMENTAL SERVICES DEPARTMENT

DaTE: OCTOBER 21, 1998

S, @ N
To: BOARD OF COUNTY From: L.‘S%OHW

COMMISSIONERS DIRECTOR

SUBJECT: 10-27-98/C-10-A, NORTH LEE COUNTY WATER PLANT
SUPPLEMENTAL INFORMATION

Lee County Utilities is requesting approval of a Change Order for the design phase of engineering
work for the new North Lee County Water Treatment Plant. This new 5 million gallons per day
(MGD) water supply and treatment plant is an approved part of the Capital Improvement Program,
which is needed to supply additional potable water for the expected growth in the existing Lee
County Utilities system. Montgomery Watson Americas, Inc. (MWA) has completed the
preliminary design phase of the project. An executive summary of the preliminary design report
and additional figures are attached for your information.

The potable water supply needs (demands) of the existing Lee County Utilities are shown on the
two attached figures, ES-2 and 10-4. These figures show that the maximum water needs grow
from approximately 13 MGD in 1998 to 18 MGD by 2005. Figure ES-2 shows that the existing -
water plant capacity of 15 MGD will be exceeded by the year 2000 if we did not take other actions.
Instead of building a water plant expansion by 2000, LCU has chosen to install a 3 MGD Aquifer
Storage and Recovery well system at the Corkscrew plant. This additional treated water storage
will allow us to meet the maximum daily water demands, and delay the construction of the new
water plant until 2002. Figure 10-4 shows that the combined water plant and ASR well capacity
will meet the expected water demands until the new North Lee County Plant is built. Lee County
has received grants from SFWMD and the LCRWSA to partially fund the ASR wells for this
purpose, and is currently constructing the ASR wells.

The North Lee County Water Treatment Plant will allow additional potable water to be pumped
through the LCU water distribution system to accommodate growth throughout our service area.
The estimated capital and operating cost of the proposed plant are the lowest of the options
considered, as shown on Table ES-4. A comparison of the O&M costs for the proposed new plant
shows that it is in the lower half of O&M costs for other neighboring facilities. This emphasis on
cost-effectiveness will help to stabilize future utility rates.

KAENVSVCS\DOCSMEMOSWORTH WATER PLANT.DOC




BOCC .
October 21, 1998
Page Two

Please call me (479-8779) or Glenn Greer (479-8134) if you have questions concerning the
proposed Board agenda item.

/laj-sdg
Attachments

cc: D. D. Stilwell, County Manager
J.W. French, Public Works
D. M. Owen, County Attorney’s Office
Jeff Wilson, MWA
-A.G. Greer, Utilities - - em

KAENVSVCS\DOCS\MEMOSWORTH WATER PLANT.DOC




Executive Summary

Background

The demand for drinking water will exceed the capacity of the Corkscrew and
Olga Water Treatment Plants in the future as the area population continues to
grow within the Lee County Utilities (LCU) water service area. The area annual
average and maximum daily demands are developed and presented in Table ES-
1 and Table ES-2 estimating when the demand will exceed the supply. The latest
Lee County Metropolitan Planning Organization’s Traffic Analysis Zone
populations for three sub-areas in the County developed the projected demands.
The north sub-area is north of the Caloosahatchee River; the east sub-area is
south of the Caloosahatchee River and north of the City of Fort Myers, and the
south sub-area is south of the City Fort Myers and State Route 82 in Figure ES-1.

Table ES-1
Projected Annual Average Daily Demands (mgd)
Year -
Area 1990 1995 2000 2005 2020

North 2.93 3.13 3.71 4.36 6.01
East 1.94 2.04 2.30 2.55 3.13
South 3.94 412 497 6.05 8.88
Total 8.81 9.29 10.98 12.96 18.02

The capacity of the Corkscrew Water Treatment Plant (WTP) is 10 million gallons
per day (mgd) and the Olga WTP capacity is 5 mgd. The Corkscrew and Olga
WTPs will supply the annual average daily demands before 1999, and provide a
' combined capacity of up to 15 mgd.

Table ES-2
Projected Maximum Daily Demands (mgd)
Area Year

1990 1995 2000 2005 2020
North 410 4.39 5.19 6.10 8.41
East 2.72 2.86 3.22 3.57 4,38
South 551 5.76 6.96 8.48 12.43
Total LCU 12.33 13.01- 15.37 18.15 2522

Presuming both Corkscrew and Olga WTP’s can continuously meet their
respective firm capacities, the maximum daily demands cannot be satisfied by
the two plants after 2000. Shortfalls that may occur before final commissioning
of the new 5 mgd North WTP will be augmented by a proposed 3 mgd Aquifer
Storage and Recovery (ASR) system under construction at the Corkscrew WTP,

MONTGOMERY WATSON AMERICAS, INC.
HOLE, MONTES, & ASSOCIATES, INC. -
VIROGROUP, INC.

PAGES ES-1

DAA1093067-LEEWorth WTP FINAL REPORT\FINAL DRAFT\EXECUTIVE SUMMARY,DOC




( \\
s. /\)@
v
-~
North WTP e
A
l’th . OC,F\'\PSC OlgG WTP
€S ir S
BA{SHQRE RD
ice Tower
' 3
. o
J. Colin o
gn I y 5
A £ QF
| o |
[+
(=)
| BUCKINGHA
-is 3. S.R. 82
i d;b =1gr ’
o
( 5 ¢ g3
S
& ; :
ﬁ/\& a’dfo L
: R,
S :
2
—‘ﬁs

/(—

ALICO RD

S \ Corkscrew WTP

... - .CQRKSCREW RDL
LEE COUNTY WATER -DEPARTMENT ; —

FIGURE
£5-1

OLE, MONTES & ABSOCIATES, INC.
VIROGROUP, INC.

.




P an

Executive Summary

Increasing the North WTP capacity by an additional 5 mgd or an additional 3
mgd ASR system at the North Reservoir will help satisfy the maximum daily
demands past 2020. Figure ES-2 presents the annual average and minimum daily
demands and WTP capacities plotted from Table ES-2.

Project Goal

Lee County Environmental Services authorized Montgomery Watson Americas,
Inc. with sub-consultants Hole, Montes & Associates, Inc. and Virogroup, Inc. to
prepare this report with the knowledge that demand may soon exceed the water
production capacity of the County. Two primary directives for the report are:

1. Evaluate the potential surface water and groundwater supply sources in
the region that can supply an initial and ultimate treatment capacity of 5
and 10 mgd, respectively;

2. Evaluate the viability, reliability and prepare opinions of probable cost
for different water treatment processes based on the water supply source
via desktop pre-screening. S

Supply Source Evaluation

Montgomery Watson performed an investigation and analysis was performed on |
surface water from the Caloosahatchee River and Telegraph Creek, fresh
groundwater from the water-table and Sandstone aquifers, and brackish
groundwater from the Upper Floridan aquifer to determine viable water supply
sources to the new facility.

The end of dry season baseflow to Telegraph Creek in 1997 is approximately 1.1 -

~ mgd and is not suitable as a primary water supply source for the new WTP. This -

option was eliminated from further consideration. Groundwater modeling
predicts the water table aquifer will yield up to 5 mgd, insufficient for a
membrane facﬂlty and insufficient to supply additional source water if needed
for an expansion. Additionally, the decision was made to eliminate the water-
table aquifer as a viable water source due to potential permitting problems.
Feedwater from the Sandstone aquifer is projected to have a Total Dissolved
Solids (TDS) range of approximately 250 to 600 mg/L. The Floridan aquifer
(brackish) source option requires a higher membrane process operating pressure
since the TDS range increases to approximately 1,000 to 2,500 mg/L. .Increased
operating pressure for a brackish membrane system and increased chemical and
residuals costs for a lime softening and coagulation treatment system will elevate
the annual operation and maintenance costs of either option. Deeper supply
wells also add to project cost. With the availability of a Sandstone aquifer source,
the Floridan aquifer was eliminated from further consideration.

MONTGOMERY WATSON AMERICAS, INC, PAGES ES-2
HOLE, MONTES, & ASSOCIATES, INC.
VIROGROUP, INC. : :

- D:\1093067-LEE\North WTP FINAL REPORT\FINAL DRAFT\EXECUTIVE SUMMARY.DOC




PLOT SCALE L PATH FRIDIAMED U196 00029/ EXHINTS  ME018)

DATE STAMP B/ 90-1029

30

FIGURE :

CAPACITIES
_——— —  AVERAGE DAILY DEMANDS

- — MAXINUM DALY DEMANDS

- A - 5 MGD NORTH WIP

TUB 5 MGD EXPANSION AT CORKSCREW

-OR NORTH WIPs

‘ I ]
1990 - 1995 2000

| | | o
2005 2010 2015 - 2020
YEARS |

MONTGOMERY WATSON AMERICAS, INC
HOLE, MONTES & ASSOCIATES, INC.

VROGROUP, INC. = .

- NORTH LEE COUNTY
WATER TREATMENT FACILITY
LEE COUNTY, FLORIDA

ANNUAL DAILY
CA.PACI TIES

, DEMANDS AND WTP .




Executive Summary

The raw water sources were narrowed down to the Sandstone aquifer,
Caloosahatchee River, and Sandstone aquifer with Caloosahatchee River
combined supply. A chloride content less than 125 mg/L from the source is an
additional criterion for acceptable raw water due to.

Surface water from the Caloosahatchee River, obtained upstream from the
Franklin Locks, is fresh (i.e., a dissolved chloride concentration of less than 250
mg/L). However, other water quality parameters vary like color, a
trihalomethane (THM) precursor. Surface water supplies from the
Caloosahatchee River have seasonal and drought condition limitations. During
drought years extended periods of low flows and base flow deficits have
occurred in the Caloosahatchee River. During the drought of 1981-1982, releases
from Lake Okochobee were less than 37.5 mgd in an average year during the
months of January through April. This is considerably less than the maximum
permitted withdrawal rate for the County. Historical flow data indicates that
during the months of December through May, flows averaging less than 10 mgd
occurred 14 times at Olga over 30-day periods. During these times of extremely
low flow a supplemental component to the new WTP, like ASR, should be
implemented to assure uninterrupted service. Other factors, in addition to
variable water quality and drought resource limitations, include susceptibility to
contamination, algal blooms, and higher levels of required treatment.

Large, essentially untapped groundwater resources are mapped as part of this
project in the Sandstone aquifer. Computer modeling predicts the Sandstone
aquifer wellfield can safely yield of up to 15 mgd. A membrane softening system
treating Sandstone aquifer supply would not require a supplemental water
supply component during drought conditions.

Desktop Prescreening

The design team conducted desktop prescreening of viable treatment processes
for the selected water supply sources. The treatment process goals are to,
produce a finished water with the following characteristics:

e Total trihalomethane (TTHM) level less than or equal to 0.080 mg / L
e Total haloacetic acid (HAA) level less than or equal to 0.060 mg/L
¢ Color level less than or equal to 10 color units (CU)

¢ Total hardness level ranging from 80 to 100 mg/L as. Calcium
Carbonate (CaCO,)

Combinations of the water sources are evaluated, including surface water
(Caloosahatchee River) combined with the Sandstone aquifer, Sandstone aquifer,
and surface water. Considering the source water and potential treatment
processes, twenty-one treatment process combinations, including lime softening,

MONTGOMERY WATSON AMERICAS, INC. PAGES ES-3
HOLE, MONTES, & ASSOCIATES, INC.
VIROGROUP, INC.

D:A1093067-LEE\North WTP FINAL REPORTIFINAL DRAFT\EXECUTIVE SUMMARY.DOC



P

Executive Summary

membrane softening, ultraflltratlon and sand filtration are evaluated to achieve
the treatment goals.

Process Selection

The evaluation determined that membrane softening with pretreatment, lime
softening with ultrafiltration, and lime softening with enhanced coagulation
achieved the treatment goals for raw water sources. The range of finished water
quality from these processes is in Table ES-3.

Table ES-3
Finished Water Quality Range
Parameter Range
Hardness (mg/L as CaCO,) 55 to 105 |
Color (CU) Oto7 )
Turbidity (NTU) ' 0to 0.2
Total Organic Carbon (TOC) (mg/L) 0to3

Based on the calculated TOC levels, total trihalomethane and total haloacetic acid
levels will meet the stated goal concentrations of 0.080 mg/L and 0.060 mg/L,
respectively. Additionally, the membrane treatment process offers a significant
chloride and overall TDS reduction compared to the lime softening process.

Residuals Disposal

Certain assumptions are necessary to estimate residual options and costs.
Considering process and economic issues and available sites, these assumptions
are:
1. The new plant will probably be located innorth Lee County SN
2. The new plant will use membrane softening with an approxunate 85
percent recovery efficiency, and
3. The feedwater will be groundwater from the Sandstone aquer (Flgure'
ES-3). e

The initial capacity of the new WTP will be 5 mgd with an additional 5 mgd

infrastructure in-place. ~ The future 5 mgd expansion may have the capability to .
process a combination of one additional fresh water source, probably from the

Caloosahatchee River, if directed by the County. ..
A 10 mgd membrane softening system operating at 85 percent feedwater
recovery will produce 1.8 mgd of concentrate from the Sandstone aquifer plus
other plant residuals (drains, etc.). Considering the volume and projected
concentrate quality, deep well injection or surface water discharge is the most
favorable residual disposal options. Mixing with the cooling water discharge at

MONTGOMERY WATSON AMERICAS, INC. PAGES ES-4
HOLE, MONTES, & ASSOCIATES, INC. '

VIROGROUP, INC, C
D:\1093067-LEE\North WTP FINAL REPORT\FINAL DRAFT\EXECUTIVE SUMMARY.DOC




- valdoTd "ALNNOD 337 ‘ONI .n_:omoom.s
NOLYI0T INVId ONV H3JINDY 3NOLSONYS ALTIDVYA LNIWLYINL HILVYM "ONI 'S3LYID0SSY % SALNOM ‘TI0H
: ALNNOD 3T37 HLEON “ON "SYDIN3NY NOSLYM AYINCOLNON

1 j 1 i e ] I " o o T
d &
=3 %
T

-
et
rr-£0

| o £
FOMNALEBOANMNALA SO AN TN JW ST L TV




Executive Summary

the FPL power generation plant site is possible and should be further
investigated.

Cost Estimate

The most feasible treatment processes, costs for conveyance of the water,
treatment and support facilities, transmission, residuals, and land are tabulated.
The matrix in Table ES-4 presents the budget level opinjons of probable costs for
the three selected raw water sources and the three treatment processes that meet
the treatment water quality goals. The least expensive alternatives use the
Sandstone aquifer for raw water supply. The membrane softening option and
lime softening with enhanced coagulation option are relatively equal in cost. The
membrane softening option assumes a cost for surface water discharge to dispose
of concentrate residuals. That cost is approximately one million dollars more if
deep well injection is permitted for residuals disposal.

An engineering estimate of Sandstone aquifer water quality is used in the annual
operation and maintenance cost calculations. The range of costs is calculated to
be $0.62 to $0.67 per thousand gallons of finished water. Factors that affect the
operation and maintenance cost include:

Raw water TDS , _
Magnesium content impacts lime dosage
Residuals generation and sludge disposal costs
Power

. Labor
Chemicals

“Table ES-5 compares water freatment costs in the Lee County area. The mew

North Water Treatment Plant is projected to cost less than the area average cost
per thousand gallons of finished water. During Phase II of the Project, additional
feedback from the County will enhance and further define costs related to plant .
layout and functionality.

Recommendations

e Acquire property within the mapped prospective area of the Sandstone
aquifer where the dissolved chloride concentration is less than 125 mg/L. and
develop a fresh water wellfield.

¢ Acquire the Noack 80-acre property for a water treatment plant site.

¢ Construct a membrane softening treatment facility with a Phase I capacity of